Grizzly G0709 Owner's Manual Page 87

14" x 40" gunsmithing lathe.
Hide thumbs
Headstock Spindle parts List
REF PART #
DESCRIPTION
100
P07090100 GEAR 74T
101
P30212-P5 TAPERED ROLLER BEARING P30212-P5
102
PR43M
EXT RETAINING RING 50MM
103
PR44M
EXT RETAINING RING 72MM
104
P07090104 BEARING RETAINER
105
P07090105 SPINDLE
106
PK11M
KEY 6 X 6 X 40
107
PK167M
KEY 8 X 8 X 85
108
P07090108 CAM LOCK
109
P07090109 GASKET
110
P16004
BALL BEARING 16004
111
PCAP02M
CAP SCREW M6-1 X 20
112
P07090112 COMPRESSION SPRING
113
P07090113 CAM LOCK STUD
114
P07090114 O-RING 23.7 X 2.5
115
P07090115 SHAFT
116
PEC20M
E-CLIP 42MM
117
P07090117 GEAR 30T
118
PEC20M
E-CLIP 42MM
119
P07090119 SPACER WASHER
120
P07090120 SPACER
121
PK14M
KEY 5 X 5 X 18
122
P07090122 DOWEL PIN 3 X 10
123
PK44M
KEY 6 X 6 X 50
124
P07090124 COLLAR
125
P07090125 FLANGE HUB
126
P07090126 GASKET
Model G0709 (Mfg. Since 5/11)
REF PART #
DESCRIPTION
127
PN09M
HEX NUT M12-1.75
128
P07090128 GEAR 32T
129
P07090129 OIL SEAL
130
P07090130 SHAFT
131
P07090131 SPACER
132
PCAP24M
CAP SCREW M5-.8 X 16
133
P07090133 SPACER
134
PR09M
EXT RETAINING RING 20MM
135
P07090135 GEAR 37T
139
PCAP26M
CAP SCREW M6-1 X 12
140
P07090140 SPIDER SLEEVE
141
P07090141 BRASS CUSHION
142
PSS02M
SET SCREW M6-1 X 6
143
P07090143 SPIDER SCREW M10-1.5 X 35
144
PN02M
HEX NUT M10-1.5
145
P07090145 BRASS TIP
146
PCAP06M
CAP SCREW M6-1 X 25
191
P07090191 SPANNER NUT
192
P07090192 COLLAR
193
P07090193 OUTBOARD COVER
194
PCAP06M
CAP SCREW M6-1 X 25
195
P07090195 GASKET
196
P30210-P6 TAPERED ROLLER BEARING P30210-P6
197
P07090197 COMBO GEAR 37T
198
P07090198 GEARED HUB 37T
199
PK51M
KEY 8 X 8 X 18
-85-

Advertising

   Also See for Grizzly G0709

   Related Manuals for Grizzly G0709

Comments to this Manuals

Symbols: 0
Latest comments: